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PR AP b 2F P
N Rechargeable Li-Polymer Bt /
Battery Pack
ETE=A B flil o F
ERS R JE AR
Type A5 Original tested type /
bRAR B R P/ hE L
PARFLIE(V) 15.48 w7 4580mAh 73Wh
Nominal voltage Capacity/energy
oy 7 FL B & PV )
T Rechargeable Li-polymer = e
Description | s Li content e
battery s
& (kg) 0.26 (Y BOIRLHEMT Black/ §
Mass - Appearance plastic film shell |
A5 B Test information ;
/1 3 4 g L »‘['[I 3ogs 1 e H )
Rk =~ il UN-C41N2302-A1 R H A 2023-06-07
Original test report No. Date of test report ;
AR E TRAT R CllB Akl FM) 4 38.3 & UNITED ST/SG/AC.10/11/Rev.7&Am
Test standard NATIONS Manual of Tests and Criteria 38.3 end.1
T.1 AT A T.2 ¥ S At
Altitude simulation A Passed Thermal test A Passed
T.3 #RBHIMR ok T4 il it Ak
Vibration =it Passed Shock Fhit Passed
T.5 HMERHEL B A T.6 H & Bkl
External short circuit i Passed Crush AT Passed
T.7 SER ey T.8 SR Atk
Overcharge =it Passed Forced discharge A Passed
38.3.3 () / 38.3.3 (g) /
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